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Summary of Test Results

Clause Test Items FCC Rules Test Results
1 DFS Detection Threshold CFR 47 FCC §FCC 15.407 (h) (2) Pass
p | Channel A"T"’i‘::]aé’”“y Check | R 47 Fee sFec 15.407 () (2) G Pass
4 Non-Occupancy Period CFR 47 FCC 8FCC 15.407 (h) (2) (iv) Pass
5 U-NII Detection Bandwidth CFR 47 FCC 8FCC 15.407 (h) (2), Pass
6 _channel Closng CFR 47 FCC §FCC 15.407 (h) (2) (ii) Pass
7 Channel Move Time CFR 47 FCC 8FCC 15.407 (h) (2) (iii) Pass
8 Statis“""’z':r'::crfkorma“ce CFR 47 FCC §FCC 15.407 (h) (2) Pass

Note 1: This test report is only published to and used by the applicant, and it is not for evidence
purpose in China.

Note 2: The measurement result for the sample received is <Pass> according to < CFR 47
FCC PART 15 SUBPART E > when <Accuracy Method> decision rule is applied.

UL Verification Services (Guangzhou) Co., Ltd, Song Shan Lake Branch FORM NO.: 10-SL-F0109
This report shall not be reproduced except in full, without the written approval of UL Verification Services
(Guangzhou) Co., Ltd, Song Shan Lake Branch.
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1. ATTESTATION OF TEST RESULTS

Applicant Information
Company Name: TP-Link Corporation Limited

Address: Room 901, 9/F. , New East Ocean Centre, 9 Science Museum
Road, Tsim Sha Tsui, Kowloon, Hong Kong

Manufacturer Information
Company Name: TP-Link Corporation Limited

Address: Room 901, 9/F. , New East Ocean Centre, 9 Science Museum
Road, Tsim Sha Tsui, Kowloon, Hong Kong

EUT Information

EUT Name: BE19000 Tri-Band Wi-Fi 7 Router
Model: Archer BE805

Brand: tp-link

Sample Received Date: April 11, 2023

Sample Status: Normal

Sample ID: 5982800

Date of Tested: April 11, 2023 to May 9, 2023

APPLICABLE STANDARDS

STANDARD TEST RESULTS
CFR 47 FCC PART 15 SUBPART E PASS
Prepared By: Checked By:
Kebo Zhang Denny Huang
Senior Project Engineer Senior Project Engineer

Approved By:

Stephen Guo
Laboratory Manager

UL Verification Services (Guangzhou) Co., Ltd, Song Shan Lake Branch FORM NO.: 10-SL-F0109
This report shall not be reproduced except in full, without the written approval of UL Verification Services
(Guangzhou) Co., Ltd, Song Shan Lake Branch.
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2. TEST METHODOLOGY

The tests documented in this report were performed in accordance with FCC CFR 47 CFR Part
15, Subpart E.

3. FACILITIES AND ACCREDITATION

A2LA (Certificate No.: 4102.01)

UL Verification Services (Guangzhou) Co., Ltd. Song Shan Lake Branch.
has been assessed and proved to be in compliance with A2LA.

FCC (FCC Designation No.: CN1187)

UL Verification Services (Guangzhou) Co., Ltd. Song Shan Lake Branch.
Has been recognized to perform compliance testing on equipment subject
to the Commission's Declaration of Conformity (DoC) and Certification rules
ISED (Company No.: 21320)

UL Verification Services (Guangzhou) Co., Ltd. Song Shan Lake Branch.
has been registered and fully described in a report filed with ISED.

The Company Number is 21320 and the test lab Conformity Assessment
Body Identifier (CABID) is CN0O046.

VCCI (Registration No.: G-20019, R-20004, C-20012 and T-20011)

UL Verification Services (Guangzhou) Co., Ltd. Song Shan Lake Branch.
has been assessed and proved to be in compliance with VCCI, the
Membership No. is 3793.

Facility Name:

Chamber D, the VCCI registration No. is G-20019 and R-20004

Shielding Room B , the VCCI registration No. is C-20012 and T-20011

Accreditation
Certificate

Note 1:

All tests measurement facilities use to collect the measurement data are located at Building 10,
Innovation Technology Park, No. 1, Li Bin Road, Song Shan Lake Hi-Tech Development Zone
Dongguan, 523808, People’s Republic of China.

Note 2:

The test anechoic chamber in UL Verification Services (Guangzhou) Co., Ltd.

Song Shan Lake Branch had been calibrated and compared to the open field sites and the test
anechoic chamber is shown to be equivalent to or worst case from the open field site.

Note 3:

For below 30 MHz, lab had performed measurements at test anechoic chamber and comparing
to measurements obtained on an open field site. And these measurements below 30 MHz had
been correlated to measurements performed on an OFS.

UL Verification Services (Guangzhou) Co., Ltd, Song Shan Lake Branch FORM NO.: 10-SL-F0109
This report shall not be reproduced except in full, without the written approval of UL Verification Services
(Guangzhou) Co., Ltd, Song Shan Lake Branch.
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4. CALIBRATION AND UNCERTAINTY
4.1. MEASURING INSTRUMENT CALIBRATION

The measuring equipment utilized to perform the tests documented in this report has been
calibrated in accordance with the manufacturer's recommendations and is traceable to
recognize national standards.

4.2. MEASUREMENT UNCERTAINTY

Where relevant, the following measurement uncertainty levels have been estimated for tests
performed on the apparatus:

Test Item Uncertainty
Conduction emission 3.62 dB
Radiated Emission 22 dB
(Included Fundamental Emission) (9 kHz ~ 30 MHz) '
Radiated Emission 4.00 dB
(Included Fundamental Emission) (30 MHz ~ 1 GHz) '
Radiated Emission 5.78 dB (1 GHz ~ 18 GHz)
(Included Fundamental Emission) (1 GHz to 26 GHz) 5.23 dB (18 GHz ~ 26 GHz)

Note: This uncertainty represents an expanded uncertainty expressed at approximately the
95% confidence level using a coverage factor of k=2.

UL Verification Services (Guangzhou) Co., Ltd, Song Shan Lake Branch FORM NO.: 10-SL-F0109
This report shall not be reproduced except in full, without the written approval of UL Verification Services
(Guangzhou) Co., Ltd, Song Shan Lake Branch.
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5. EQUIPMENT UNDER TEST
5.1. DESCRIPTION OF EUT

EUT Name/PMN:

BE19000 Tri-Band Wi-Fi 7 Router

Model/HVIN:

Archer BE805

Frequency Range:

5180 MHz to 5240 MHz(U-NII-1)
5260 MHz to 5320 MHz(U-NII-2A)
5500 MHz to 5700 MHz(U-NII-2C)
5745 MHz to 5825 MHz(U-NII-3)

TPC Function:

Support

DFS Operational mode:

X] Master
X] Client Without Radar Detection

Type of Modulation:

IEEE 802.11a: OFDM (64QAM, 16QAM, QPSK, BPSK)

IEEE 802.11n: OFDM (64QAM, 16QAM, QPSK, BPSK)

IEEE 802.11ac: OFDM (256QAM, 64QAM, 16QAM, QPSK, BPSK)
IEEE 802.11ax: OFDMA (1024QAM, 256QAM, 64QAM, 16QAM,
QPSK, BPSK)

IEEE 802.11be: OFDMA (4096QAM, 1024QAM, 256QAM, 64QAM,
16QAM, QPSK, BPSK)

IEEE802.11a/n HT20/n HT40/
ac VHT20/ac VHT40/ac VHT80/ac VHT160/

Radio Technology: ax HE20/ax HE40/ax HE80/ax HE160/
be EHT20/be EHT40/be EHT80/be EHT160
FVIN: V1.0

Normal Test Voltage:

DC 15V via adapter

UL Verification Services (Guangzhou) Co., Ltd, Song Shan Lake Branch FORM NO.: 10-SL-F0109
This report shall not be reproduced except in full, without the written approval of UL Verification Services

(Guangzhou) Co., Ltd, Song Shan Lake Branch.
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5.2. CHANNEL LIST
UNII-1 UNII-1 UNII-1
(For Bandwidth=20MHz) (For Bandwidth=40MHZz) (For Bandwidth=80MHZz)
Frequency Frequency Frequency
Channel (MH2) Channel (MH2) Channel (MH2)
36 5180 38 5190 42 5210
40 5200 46 5230
44 5220
48 5240
UNII-2A UNII-2A UNII-2A
(For Bandwidth=20MHz) (For Bandwidth=40MHz) (For Bandwidth=80MHZz)
Frequency Frequency Frequency
Channel (MH2) Channel (MH2) Channel (MH2)
52 5260 54 5270 58 5290
56 5280 62 5310
60 5300
64 5320
UNII-2A
(For Bandwidth=160 MHz)
Frequency
Channel (MH2)
50 5250
UNII-2C UNII-2C UNII-2C
(For Bandwidth=20MHz) (For Bandwidth=40MHz) (For Bandwidth=80MHz)
Frequency Frequency Frequency
Channel (MH2) Channel (MH2) Channel (MH2)
100 5500 102 5510 106 5530
104 5520 110 5550 122 5610
108 5540 118 5590 / /
112 5560 126 5630
116 5580 134 5670
120 5600 / /
124 5620
128 5640
132 5660
136 5680
140 5700
/ /
UNII-2C
(For Bandwidth=160 MHZz)
Frequency
Channel (MH2)
114 5570

UL Verification Services (Guangzhou) Co., Ltd, Song Shan Lake Branch

FORM NO.: 10-SL-F0109
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UNII-3 UNII-3 UNII-3
(For Bandwidth=20MHz) (For Bandwidth=40MHz) (For Bandwidth=80MHz)
Frequency Frequency Frequency
Channel (MH2) Channel (MH2) Channel (MH2)
149 5745 151 5755 155 5775
153 5765 159 5795
157 5785
161 5805
165 5825
5.3. TEST ENVIRONMENT
Environment Parameter Selected Values During Tests
Relative Humidity 35 ~ 65%
Atmospheric Pressure: 101 kPa
Temperature TN 23~28°C
VL /
Voltage: VN DC15V
VH /

Note: VL= Lower Extreme Test Voltage
VN= Nominal Voltage
VH= Upper Extreme Test Voltage

TN= Normal Temperature

UL Verification Services (Guangzhou) Co., Ltd, Song Shan Lake Branch

FORM NO.: 10-SL-F0109

This report shall not be reproduced except in full, without the written approval of UL Verification Services
(Guangzhou) Co., Ltd, Song Shan Lake Branch.
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5.4. DESCRIPTION OF AVAILABLE ANTENNAS

Antenna No. Frequency Band Antenna Type Max Antenna Gain (dBi)
5150-5850 Dipole Antenna 2
2 5150-5850 Dipole Antenna 2
3 5150-5850 Dipole Antenna 2
4 5150-5850 Dipole Antenna 2

The EUT support Cyclic Shift Diversity (CDD) mode.

MIMO output power port and MIMO PSD port summing were performed in accordance with
KDB 662911 DO1. For the CDD results the Directional Gain was calculated in accordance with
the following mothed.

For output power measurements:

Directional gain= Ganr + Array Gain = 2 dBi

Ganr @ equal to the gain of the antenna having the highest gain
Array Gain = 0 dB (i.e., no array gain) for Nant < 4

For power spectral density (PSD) measurements:

Directional gain= Ganr + Array Gain = 8.02 dBi

Array Gain = 10 log(Nant/Nss) dB.

NanT : number of transmit antennas

Nss : number of spatial streams, The worst case directional gain will occur when Nss = 1

UL Verification Services (Guangzhou) Co., Ltd, Song Shan Lake Branch FORM NO.: 10-SL-F0109
This report shall not be reproduced except in full, without the written approval of UL Verification Services
(Guangzhou) Co., Ltd, Song Shan Lake Branch.
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5.5.

SUPPORT EQUIPMENT

SUPPORT UNITS FOR SYSTEM TEST

Item Equipment Brand Name Model Name Remarks
1 Laptop ThinkPad X230i /
BE19000 Tri-Band .
2 Wi-Fi 7 Router tp-link Archer BE805 /

Note: Another sample was set to slaver and used to connect with the EUT.

I/O CABLES
Cable No Port Connector Type | Cable Type | Cable Length(m) Remarks
1 LAN1 RJ45 Unshielded 10m /
ACCESSORIES
ltem Accessor SITEME Model Name Description
y Name P
I.T.E POWER . Input: AC 100-240V, 50/ 60 Hz, 2.0 A
1 SUPPLY tp-link T150500-2-DT Output: DC 15.0 V, 5.0 A, 75.0 W
TEST SETUP

The EUT can work in engineering mode with a software through a laptop.

SETUP DIAGRAM FOR TESTS

I.T.E POWER
SUPPLY

|| BE19000 Tri-Band Wi-Fi 7
Router (Work as slaver)

\ 4

EUT

Laptop

I.T.E POWER
SUPPLY

Network

Cable

UL Verification Services (Guangzhou) Co., Ltd, Song Shan Lake Branch
This report shall not be reproduced except in full, without the written approval of UL Verification Services

(Guangzhou) Co., Ltd, Song Shan Lake Branch.
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5.6. MEASURING INSTRUMENT AND SOFTWARE USED
R&S TS 8997 Test System
Equipment Manufacturer | Model No. | Serial No.| Last Cal. Due. Date
Power sensor, Power Meter R&S OSP120 100921 | Mar.31,2023 | Mar.30,2024
Vector Signal Generator R&S SMBV100A| 261637 |Oct.17, 2022 | Oct.16, 2023
Signal Generator R&S SMB100A | 178553 |Oct.17, 2022 | Oct.16, 2023
Signal Analyzer R&S FSV40 101118 |Oct.17, 2022 | Oct.16, 2023
Software
Description Manufacturer Name Version
For R&S TS 8997 Test System| Rohde & Schwarz EMC 32 10.60.10
Tonsend RF Test System
Equipment Manufacturer| Model No. Serial No. Last Cal. Due. Date
Wideband Radio R&S CMW500 | 155523 | Oct.17, 2022 | Oct.16, 2023
Communication Tester
Wireless Connectivity R&S CMW270 1201.0002N75- Sep.28, 2022|Sep.27, 2023
Tester 102
PXA Signal Analyzer Keysight N9030A | MY55410512 |Oct.17, 2022 | Oct.16, 2023
MXG Vector Signal | v ciont | N5182B | MY56200284 |Oct.17, 2022 |Oct.16, 2023
Generator
MXG Vector Signal | v giont | N5172B | MY56200301 | Oct.17, 2022 |Oct.16, 2023
Generator
DC power supply Keysight E3642A | MY55159130 | Oct.17, 2022 | Oct.16, 2023
Temperature & SANMOOD [SG-80-CC-2 2088 Oct.17, 2022 | Oct.16, 2023
Humidity Chamber
Software
Description Manufacturer Name Version
Tonsend SRD Test System| Tonsend JS1120-3 RF Test System V3.2.22
UL Verification Services (Guangzhou) Co., Ltd, Song Shan Lake Branch FORM NO.: 10-SL-F0109

This report shall not be reproduced except in full, without the written approval of UL Verification Services
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6. DYNAMIC FREQUENCY SELECTION

6.1. APPLICABILITY OF DFS REQUIREMENTS

Table 1: Applicability of DFS Requirements Prior to Use of a Channel
Operational Mode
X Client Without [ ] Client With Radar

Requirement

DJ Master Radar Detection Detection
Non-Occupancy Period Yes Not required Yes
DFS Detection Threshold Yes Not required Yes
Channel A\.ll.ei‘:Laé)'“ty Check Yes Not required Not required
U-NII Detection Bandwidth Yes Not required Yes

Table 2: Applicability of DFS requirements during normal operation
Operational Mode

[X] Master Device or Client 5 Client Without Radar

Requirement

with Detection
Radar Detection
DFS Detection Threshold Yes Not required
Channel Closing Transmission
. Yes Yes
Time

Channel Move Time Yes Yes

U-NII Detection Bandwidth Yes Not required

Additional requirements for

devices with multiple X] Master Device or Client

with X Client Without Radar

bandwidth Radar Detection Detection
modes
U-NII Detection Bandwidth All BW modes must be _
o and tested Not required
Statistical Performance Check
Channel Move Time and Test using widest BW Test using the widest BW
Channel Closing Transmission mode mode
Time available available for the link
All other tests Any single BW mode Not required

Note: Frequencies selected for statistical performance check should include several
frequencies within the radar detection bandwidth and frequencies near the edge of the radar
detection bandwidth. For 802.11 devices it is suggested to select frequencies in each of the
bonded 20 MHz channels and the channel center frequency.

UL Verification Services (Guangzhou) Co., Ltd, Song Shan Lake Branch FORM NO.: 10-SL-F0109
This report shall not be reproduced except in full, without the written approval of UL Verification Services
(Guangzhou) Co., Ltd, Song Shan Lake Branch.
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6.2. LIMITS

(1) DFS Detection Thresholds

Table 3: DFS Detection Thresholds for Master Devices and Client Devices With Radar

Detection

Maximum Transmit Power Value (See Notes 1, 2, and 3)

EIRP = 200 milliwatt -64 dBm

EIRP < 200 milliwatt and -62 dBm

power spectral density < 10 dBm/MHz
EIRP < 200 milliwatt that do not meet the
power -64 dBm
spectral density requirement

Note 1: This is the level at the input of the receiver assuming a O dBi receive antenna.

Note 2: Throughout these test procedures an additional 1 dB has been added to the
amplitude of the test transmission waveforms to account for variations in measurement
equipment. This will ensure that the test signal is at or above the detection threshold level to
trigger a DFS response.

Note3: EIRP is based on the highest antenna gain. For MIMO devices refer to KDB
Publication 662911 DO1.

(2) DFS Response Requirements

Table 4: DFS Response Requirement Values

Parameter Value
Non-occupancy period Minimum 30 minutes
Channel Availability Check Time 60 seconds
. 10 seconds
Channel Move Time See Note 1.

200 milliseconds + an aggregate of 60
milliseconds over
remaining 10 second period.

See Notes 1 and 2.

Channel Closing Transmission Time

Minimum 100% of the U-NII 99% transmission

U-NII Detection Bandwidth power bandwidth. See Note 3.

Note 1: Channel Move Time and the Channel Closing Transmission Time should be
performed with Radar Type 0. The measurement timing begins at the end of the Radar Type
0 burst.

Note 2: The Channel Closing Transmission Time is comprised of 200 milliseconds starting at
the beginning of the Channel Move Time plus any additional intermittent control signals
required facilitating a Channel move (an aggregate of 60 milliseconds) during the remainder
of the 10 second period. The aggregate duration of control signals will not count quiet
periods in between transmissions.

Note 3: During the U-NII Detection Bandwidth detection test, radar type 0 should be used.
For each frequency step the minimum percentage of detection is 90 percent. Measurements
are performed with no data traffic.

UL Verification Services (Guangzhou) Co., Ltd, Song Shan Lake Branch FORM NO.: 10-SL-F0109
This report shall not be reproduced except in full, without the written approval of UL Verification Services
(Guangzhou) Co., Ltd, Song Shan Lake Branch.
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6.3.

PARAMETERS OF RADAR TEST WAVEFORMS

This section provides the parameters for required test waveforms, minimum percentage of
successful detections, and the minimum number of trials that must be used for determining DFS
conformance. Step intervals of 0.1 microsecond for Pulse Width, 1 microsecond for PRI, 1 MHz for
chirp width and 1 for the number of pulses will be utilized for the random determination of specific
test waveforms.

Table 5 Short Pulse Radar Test Waveforms

Radar Type | FUise Width PR Number of Pulses M'”'Q? usrﬂciee;c;mage thgneﬂf
(psec) (wsec) Detection Trials
0 1 1428 18 See Note 1 Sea Note 1
Test A (1) ]
&)
1 1 TestB Roundup - e ' B50% 30
PRL: |
2 1-5 150-230 23-29 B0% 20
3 B8-10 200-500 16-18 B0% 30
4 11-20 200-500 12-16 B0% 20
Agaregate (Radar Types 1-4) 80% 120
Mote 1: Short Pulse Radar Type O should be used for the detection bandwidth test, channel move time,
and channel closing time tests.
Test A: 15 unigue PRI values randomly selected from the list of 23 PRI valuas in Table 5a
Test B: 15 unique PRI values randomly selected within the range of 518-3066 psec, with a minimum
increment of 1 psec, excluding PRI values selected in Test A

A minimum of 30 unique waveforms are required for each of the Short Pulse Radar Types 2 through
4. If more than 30 waveforms are used for Short Pulse Radar Types 2 through 4, then each
additional waveform must also be unique and not repeated from the previous waveforms. If more
than 30 waveforms are used for Short Pulse Radar Type 1, then each additional waveform is
generated with Test B and must also be unique and not repeated from the previous waveforms in
Tests A or B. Test aggregate is average of the percentage of successful detections of short pulse
radar types 1-4.

UL Verification Services (Guangzhou) Co., Ltd, Song Shan Lake Branch FORM NO.: 10-SL-F0109
This report shall not be reproduced except in full, without the written approval of UL Verification Services
(Guangzhou) Co., Ltd, Song Shan Lake Branch.
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Long Pulse Radar Test Waveform

) Minimum o
Pulse | Chirp Number of Minimum
Radar ; ; PRI Number | Percentage of
Width | Width Pulses Number
Type (usec) of Bursts Successful ;
(usec) | (MHz) per Burst _ of Trials
Detection
1000-
5 50-100 | 5-20 1-3 8-20 80% 30
2000

The parameters for this waveform are randomly chosen. Thirty unique waveforms are required
for the Long Pulse Radar Type waveforms. If more than 30 waveforms are used for the Long
Pulse Radar Type waveforms, then each additional waveform must also be unique and not
repeated from the previous waveforms.

Frequency Hopping Radar Test Waveform

; Minimum o
Pulse Chirp Number Minimum
Radar ; ; PRI Number | Percentage of
Width Width of Pulses Number
Type (usec) of Bursts Successful ;
(usec) (MH2) per Burst _ of Trials
Detection
6 1 333 9 0.333 300 70% 30

For the Frequency Hopping Radar Type, the same Burst parameters are used for each
waveform. The hopping sequence is different for each waveform and a 100-length segment is
selected from the hopping sequence defined by the following algorithm: 4.

The first frequency in a hopping sequence is selected randomly from the group of 475 integer
frequencies from 5250 — 5724MHz. Next, the frequency that was just chosen is removed from
the group and a frequency is randomly selected from the remaining 474 frequencies in the
group. This process continues until all 475 frequencies are chosen for the set. For selection of a
random frequency, the frequencies remaining within the group are always treated as equally
likely.

UL Verification Services (Guangzhou) Co., Ltd, Song Shan Lake Branch FORM NO.: 10-SL-F0109
This report shall not be reproduced except in full, without the written approval of UL Verification Services
(Guangzhou) Co., Ltd, Song Shan Lake Branch.
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6.4. TEST SETUP

Setup for Master with injection at the Master.

7.2.1  Setup for Master with injection at the Master

Radar Test
Signal Generator
Output Q
L(ml* 2Ny
St .
Combiner {;%E::Eﬁer l—-—-m as O (Master)
Spectrum
Analyzer
{with 10 0B iternal Client
Allaniation) IS ol

Figure 2: Example Conducted Sefup where UUT is a Master and Radar Test Waveforms are injected info the
Masfer

6.5. TEST PROCEDURE

Please refer to KDB 905462 D02 UNII DFS Compliance Procedures New Rules v02 Clause 7.8.

UL Verification Services (Guangzhou) Co., Ltd, Song Shan Lake Branch FORM NO.: 10-SL-F0109
This report shall not be reproduced except in full, without the written approval of UL Verification Services
(Guangzhou) Co., Ltd, Song Shan Lake Branch.
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6.6. TEST RESULT
6.6.1. DFS DETECTION THRESHOLD

Test Mode Channel Radar Type Result Limit[dbm] Verdict
Type0 -63.96 -60.00 PASS

Typel -63.66 -60.00 PASS

Type2 -63.17 -60.00 PASS

11AX20MIMO 5320 Type3 -63.47 -60.00 PASS
Type4 -63.99 -60.00 PASS

Type5 -63.22 -60.00 PASS

Type6 -64.52 -60.00 PASS

TypeO -64.35 -60.00 PASS

Typel -63.01 -60.00 PASS

Type2 -63.22 -60.00 PASS

11AX40MIMO 5310 Type3 -63.09 -60.00 PASS
Type4 -63.06 -60.00 PASS

Typeb -63.12 -60.00 PASS

Type6 -64.20 -60.00 PASS

Type0 -63.99 -60.00 PASS

Typel -63.58 -60.00 PASS

Type2 -63.75 -60.00 PASS

11AX80MIMO 5290 Type3 -63.40 -60.00 PASS
Type4d -63.21 -60.00 PASS

Typeb -63.57 -60.00 PASS

Typeb6 -63.30 -60.00 PASS

Type0 -63.38 -60.00 PASS

Typel -63.72 -60.00 PASS

Type2 -63.32 -60.00 PASS

11AX160MIMO 5250 Type3 -63.14 -60.00 PASS
Type4 -63.41 -60.00 PASS

Typeb -63.53 -60.00 PASS

Type6 -63.58 -60.00 PASS
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6.6.2. DFS U-NII DETECTION BANDWIDTH
DFS U-NII Detection Bandwidth (5320 MHz; 21.820 dBm; 20 MHz)

Test according to FCC title 47 part 15 815.407(h), KDB 905462 D02 U-NIl DFS Compliance Procedures New
Rules v02

Measurement Summary

DUT Frequency Radar Type Measured 99% Transmission Overall Qverall
(MHz) No. Detection power Bandwidth Result Comment
Bandwidth (MHz)
(MHz)
5320.000000 0 26.000000 16.863000 | PASS
Detection Bandwidth Detailed Results
Check Frequency Detection Percentage Minimum Single Single
(MHz) count of Detection Limit Measurement Measurement
Result Comment

5305.000000 | 1 of 10 10 % 90% FAIL
5306.000000 | O of 10 0% 90% FAIL
5307.000000 | 10 of 10 100 % 90% PASS Lower Limit
5308.000000 | 10 of 10 100 % 90% PASS
5309.000000 | 10 of 10 100 % 90% PASS
5310.000000 | 10 of 10 100 % 90% PASS
5315.000000 | 10 of 10 100 % 90% PASS
5320.000000 | 10 of 10 100 % 90% PASS
5325.000000 | 10 of 10 100 % 90% PASS
5330.000000 | 10 of 10 100 % 90% PASS
5331.000000 | 9 of 10 90 % 90% PASS
5332.000000 | 10 of 10 100 % 90% PASS
5333.000000 | 9 of 10 90 % 90% PASS Upper Limit
5334.000000 | 0 of 10 0% 90% FAIL
5335.000000 | 1 of 10 10 % 90% FAIL
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DFS U-NII Detection Bandwidth (5310 MHz; 23.440 dBm; 40 MHz)

Test according to FCC title 47 part 15 §815.407(h), KDB 905462 D02 U-NII DFS Compliance Procedures New
Rules v02

Measurement Summary

DUT Frequency Radar Type Measured 99% Transmission Overall Overall
(MHz) No. Detection power Bandwidth Result Comment
Bandwidth (MHz)
(MHz)
5310.000000 0 50.000000 37.772000 | PASS
Detection Bandwidth Detailed Results
Check Frequency Detection Percentage Minimum Single Single
(MHz) count of Detection Limit Measurement Measurement
Result Comment

5280.000000 | 0 of 10 0% 90% FAIL
5284.000000 | 0 of 10 0% 90% FAIL
5285.000000 | 10 of 10 100 % 90% PASS Lower Limit
5290.000000 | 10 of 10 100 % 90% PASS
5295.000000 | 10 of 10 100 % 90% PASS
5300.000000 | 10 of 10 100 % 90% PASS
5305.000000 | 10 of 10 100 % 90% PASS
5310.000000 | 10 of 10 100 % 90% PASS
5315.000000 | 10 of 10 100 % 90% PASS
5320.000000 | 10 of 10 100 % 90% PASS
5325.000000 | 10 of 10 100 % 90% PASS
5330.000000 | 10 of 10 100 % 90% PASS
5335.000000 | 9 of 10 90 % 90% PASS Upper Limit
5336.000000 | 0 of 10 0% 90% FAIL
5340.000000 | 0 of 10 0% 90% FAIL
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DFS U-NII Detection Bandwidth (5290 MHz; 23.260 dBm; 80 MHz)

Test according to FCC title 47 part 15 §815.407(h), KDB 905462 D02 U-NII DFS Compliance Procedures New
Rules v02

Measurement Summary

DUT Frequency Radar Type Measured 99% Transmission Overall Overall
(MHz) No. Detection power Bandwidth Result Comment
Bandwidth (MHz)
(MHz)
5290.000000 0 108.000000 77.043000 | PASS
Detection Bandwidth Detailed Results
Check Frequency Detection Percentage Minimum Single Single
(MHz) count of Detection Limit Measurement Measurement
Result Comment

5230.000000 | O of 10 0% 90% FAIL
5233.000000 | 0 of 10 0% 90% FAIL
5234.000000 | 10 of 10 100 % 90% PASS Lower Limit
5235.000000 | 10 of 10 100 % 90% PASS
5240.000000 | 10 of 10 100 % 90% PASS
5245.000000 | 10 of 10 100 % 90% PASS
5250.000000 | 10 of 10 100 % 90% PASS
5255.000000 | 10 of 10 100 % 90% PASS
5260.000000 | 10 of 10 100 % 90% PASS
5265.000000 | 10 of 10 100 % 90% PASS
5270.000000 | 10 of 10 100 % 90% PASS
5275.000000 | 10 of 10 100 % 90% PASS
5280.000000 | 10 of 10 100 % 90% PASS
5285.000000 | 10 of 10 100 % 90% PASS
5290.000000 | 10 of 10 100 % 90% PASS
5295.000000 | 10 of 10 100 % 90% PASS
5300.000000 | 10 of 10 100 % 90% PASS
5305.000000 | 10 of 10 100 % 90% PASS
5310.000000 | 10 of 10 100 % 90% PASS
5315.000000 | 10 of 10 100 % 90% PASS
5320.000000 | 10 of 10 100 % 90% PASS
5325.000000 | 10 of 10 100 % 90% PASS
5330.000000 | 10 of 10 100 % 90% PASS
5335.000000 | 10 of 10 100 % 90% PASS
5340.000000 | 10 of 10 100 % 90% PASS
5341.000000 | 10 of 10 100 % 90% PASS
5342.000000 | 10 of 10 100 % 90% PASS Upper Limit
5343.000000 | 0 of 10 0% 90% FAIL
5345.000000 | 0 of 10 0% 90% FAIL
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DFS U-NII Detection Bandwidth (5250 MHz; 20.620 dBm; 160 MHz)

Test according to FCC title 47 part 15 815.407(h), KDB 905462 D02 U-NII DFS Compliance Procedures New
Rules v02

Measurement Summary

DUT Frequency Radar Type Measured 99% Transmission Overall Overall
(MHz) No. Detection power Bandwidth Result Comment
Bandwidth (MHz)
(MHz)
5250.000000 0 172.000000 156.963000 | PASS
Detection Bandwidth Detailed Results
Check Frequency Detection Percentage Minimum Single Single
(MHz) count of Detection Limit Measurement Measurement
Result Comment

5160.000000 | O of 10 0% 90% FAIL
5163.000000 | 0 of 10 0% 90% FAIL
5164.000000 | 10 of 10 100 % 90% PASS Lower Limit
5165.000000 | 10 of 10 100 % 90% PASS
5170.000000 | 10 of 10 100 % 90% PASS
5175.000000 | 10 of 10 100 % 90% PASS
5180.000000 | 10 of 10 100 % 90% PASS
5185.000000 | 10 of 10 100 % 90% PASS
5190.000000 | 10 of 10 100 % 90% PASS
5195.000000 | 10 of 10 100 % 90% PASS
5200.000000 | 10 of 10 100 % 90% PASS
5205.000000 | 10 of 10 100 % 90% PASS
5210.000000 | 10 of 10 100 % 90% PASS
5215.000000 | 10 of 10 100 % 90% PASS
5220.000000 | 10 of 10 100 % 90% PASS
5225.000000 | 10 of 10 100 % 90% PASS
5230.000000 | 10 of 10 100 % 90% PASS
5235.000000 | 10 of 10 100 % 90% PASS
5240.000000 | 10 of 10 100 % 90% PASS
5245.000000 | 10 of 10 100 % 90% PASS
5250.000000 | 10 of 10 100 % 90% PASS
5255.000000 | 10 of 10 100 % 90% PASS
5260.000000 | 10 of 10 100 % 90% PASS
5265.000000 | 10 of 10 100 % 90% PASS
5270.000000 | 10 of 10 100 % 90% PASS
5275.000000 | 10 of 10 100 % 90% PASS
5280.000000 | 10 of 10 100 % 90% PASS
5285.000000 | 10 of 10 100 % 90% PASS
5290.000000 | 10 of 10 100 % 90% PASS
5295.000000 | 10 of 10 100 % 90% PASS
5300.000000 | 10 of 10 100 % 90% PASS
5305.000000 | 10 of 10 100 % 90% PASS
5310.000000 | 10 of 10 100 % 90% PASS
5315.000000 | 10 of 10 100 % 90% PASS
5320.000000 | 10 of 10 100 % 90% PASS
5325.000000 | 10 of 10 100 % 90% PASS
5330.000000 | 10 of 10 100 % 90% PASS
5335.000000 | 10 of 10 100 % 90% PASS
5336.000000 | 10 of 10 100 % 90% PASS Upper Limit
5337.000000 | 0 of 10 0% 90% FAIL
5340.000000 | 0 of 10 0% 90% FAIL
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6.6.3. DFS CHANNEL AVAILABILITY CHECK
Test Mode Channel Result Verdict
11AX20MIMO 5320 See test Graph PASS
11AX160MIMO 5250 See test Graph PASS
Test Mode Channel Result Verdict
11AX20MIMO 5320 See test Graph PASS
11AX160MIMO 5250 See test Graph PASS
Test Mode Channel Result Verdict
11AX20MIMO 5320 See test Graph PASS
11AX160MIMO 5250 See test Graph PASS
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Beginning of Channel Availability Check Time
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End of Channel Availability Check Time
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6.6.4. DFS IN-SERVICE MONITORING
The result for AP mode:

Channel Move Time and Channel Closing Tran